



MTL/ FO/ 28 (b)
NEW DELHI MUNICIPAL COUNCIL

MATERIAL TESTING LABORATORY

QUALITY CONTROL CELL

VIDYUT BHAWAN, NEW DELHI

TEST REPORT OF BITUMEN EXTRACTION AND GRADATION

Name of Work :

:

1. BITUMEN EXTRACTION TEST

Type of Mix :

Wt. of Sample taken :

Wt. of aggregate after extraction :

Wt. of Bitumen :

% of Bitumen by wt. of Mix :

% of Bitumen as per job Mix formula :

2. SIEVE ANALYSIS TEST

Sieve Size	Weight of Aggregate in gms.		% age passing	Required limit as per job mix formula
	Retained	Passing		

A.E.(Lab.)

E.E.(Q.C.& T.A)-I